Initial Adult Generalized Seizure Admission Orders

	


	Date and time: 
	Name: 

	
	Age: 

	Allergies: 
	DOB: 


	1. Admit to: Acute care with cardiac, electronic Blood Pressure, and contiuous SpO2 montioring.

	2. Attending Dr: Younger

	3. Admitting Dx: Initial Generalized Seizure

	4. Contributing Dx: Post ictal weakness.


	5. Condition:
	[ X ] Stable        [ ] Fair        [ ] Serious        [ ] Critical

	6. VS:
	qid with blood pressure sitting and standing.

Weight on admission and each AM.

	7. Activity:
	Up with assistance.

	8. Nursing:
	If the patient starts seizing again, follow the following protocol:

Protocol for Management of Status Epilepticus
At: zero minutes 
Initiate general systemic support of the airway (insert nasal airway or call nurse anesthetist or designee to intubate if needed). Do not force anything between the teeth. Do not use an esophageal obturator airway. 

· Check blood pressure. 
· Begin nasal oxygen moderate flow (4-6L/min). Titrate to pulse oximetry > 90%. 
· Monitor ECG and respiration. 
· Check temperature frequently. 
· Obtain history. Seizure history – onset, time interval, previous seizures, type of seizure. Medical history – especially head trauma, diabetes, headaches, drugs, alcohol, medications, pregnancy. 
· Perform neurologic examination and monitor level of consciousness. 
· Glucocheck measurement. 
· Describe seizure activity. 
· Head and mouth trauma 
· Incontinence 
· Keep in lateral recumbent position 

Send serum sample for evaluation of electrolytes, blood urea nitrogen, glucose level, complete blood cell count, toxic drug screen, and anticonvulsant levels. Consider checking arterial blood gas values.

Start IV line containing isotonic saline at 80 ml/hour with 20 mEq of KCl per liter (omit the KCl if the potassium is > 4.5).
Inject 50 mL of 50 percent glucose IV and 100 mg of thiamine IV or IM.

Administer lorazepam (Ativan) at 0.1 to 0.15 mg per kg IV (2 mg per minute); if seizures persist, administer fosphenytoin (Cerebyx) at 18 mg per kg IV (150 mg per minute, with an additional 7 mg per kg if seizures continue). 

At: 20 to 30 minutes, if seizures persist  

Call anesthetist or designee to intubate; insert bladder catheter; check temperature.

Administer phenobarbital in a loading dose of 20 mg per kg IV (100 mg per minute) until the seizures stop. 

At: 40 to 60 minutes, if seizures persist
Begin pentobarbital infusion at 5 mg per kg IV initial dose, then IV push until seizures have stopped, using EEG monitoring; continue pentobarbital infusion at 1 mg per kg per hour; slow infusion rate every four to six hours to determine if seizures have stopped, with EEG guidance; monitor blood pressure and respiration carefully. Support blood pressure with pressors if needed.

or
Begin midazolam (Versed) at 0.2 mg per kg, then at a dosage of 0.75 to 10 mg per kg per minute, titrated to EEG monitoring.

or
Begin propofol (Diprivan) at 1 to 2 mg per kg loading dose, followed by 2 to 10 mg per kg per hour. Adjust maintenance dosage on the basis of EEG monitoring. 

 Specific precautions: 

· Move hazardous materials away from patient 

· Restrain patient only if needed to prevent injury 

· Protect patient’s head 

· Trauma to the tongue is unlikely to cause serious problems. Trauma to teeth may. Do not force an airway into the patient’s mouth, it may completely obstruct the airway. Do not use bite sticks. 

· Seizure can be due to lack of glucose or oxygen to the brain, as well as to the irritable focus we associate with epilepsy. Hypoxia from transient dysrhythmia or cardiac arrest (particularly in younger patients) may cause seizure and should be treated promptly. Don’t forget to check for a pulse once a seizure terminates. 

· Hypoxic seizures can also be caused by simple faint, either when the tongue obstructs the airway in the supine position, or when overly helpful bystanders “prop” the patient upright or elevate the head prematurely. 

· Alcohol-related seizures are common, but cannot be differentiated from other causes of seizure. Assessment in the intoxicated patient should still include consideration of hypoglycemia and all other potential causes. 

· In patients over the age of 50, seizures may be due to dysrhythmia is the most important to recognize. 

Seizures in pregnant patients (or even those who are recently delivered) may be the presenting sign of eclampsia or toxemia of pregnancy. Seizures in pregnant patients are better treated by administration of magnesium sulfate.
I/O Q shift.

	9. Diet:
	Diet as tolerated.

	10. IV:
	NS at 80 ml/hour with 20 mEq of KCl per liter (unless the potassium is > 4.5).

	11. Meds:
	Dilantin 1000 mg IV today, and then 300 mg po daily starting tomorrow.

	12. Other Meds:
	Tylenol 1000 mg PO Q 4 hr prn pain.

Milk of Magnesia, 30 ml by mouth at bedtime as needed for constipation.

Ambien 5 mg, one tablet by mouth at bedtime and may repeat X 1 if needed for sleep.

	13. Labs:
	CBC, chem 7, LFTs, TSH, urine for drug screen-put results form the blood work done in the ER on the chart;

Please do a head CT scan with and without IV contrast and have it teleraded to the radiologist for a call back report. Schedule a MRI scan of the patient’s head with and without IV contrast for           . CT scan of the cervical spine without contrast due to cervical pain post seizure, and have them get a reading on it as well this afternoon.

	14. Other:
	Call MD if: altered mental status, further seizures occur, T 102(F or higher, chest pain, pulse < 40 or >130.

	15. H&P:
	Type up the dictated H&P.

	16. Consultants:
	The patient will need to have been EEG and a neurology consultation scheduled in Hays for next week.

	
	________________________________________________

	
	Signature


